



ULR -TC644222100008259F

TEST REPORT

Report No. : MAN:HL:1348008262

DATE : 03rd October, 2022

PRATISHTHAN INDUSTRIES PVT. LTD. (PIPL)
G-1/1 , 1/2, MIDC INDUSTRIAL AREA PAITHAN
AURANGABAD-431107
INDIA
CONTACT PERSON : MADHURE DESARDA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	PIPL MOLDED FIBER PRODUCTS
ORDER NO.	005
COLOUR	WHITE
STYLE NO.	90002
ARTICLE NO. REF NO.	FBCL002
END USE	COVERING COFFEE CUPS
SKU NO./ ITEM NO.	002
COUNTRY OF DESTINATION	ALL COUNTRIES
COUNTRY OF ORIGIN	INDIA
SAMPLE RECD ON	27/09/2022
TEST PERFORMING DATE	27/09/2022 TO 03/10/2022

SUMMARY OF TEST RESULTS:

TEST REQUESTED	CONCLUSION
NABL ACCREDITED TESTS:	--
MICROWAVE RESISTANCE TEST	SEE RESULT

TEST(S) RESULT &METHOD:PLEASE REFER TO NEXT PAGE(S)

Per Pro SGS India Pvt. Ltd.

SANDIP BHUSHAN (Technical Manager)
Authorized Signatory

Email your Test Report Related Enquiries at Feedback.HLT@sgs.com

JOE No. : 2248803623

5008667

Page 1 of 2

Control No.:1348510596

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/terms> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law." Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



MICROWAVE RESISTANCE TEST:

Method: SGS-TM-HL-00123

Test Condition: Specified cycles used : 05
 Actual Test Microwave Power: 675 W
 Each Cycle Time: 60 second
 Substrate Water: 2/3 cold water (20±5°C)

Tested Name	Test result	Requirement
Microwave Oven Test	Pass (No visual physical change observed after 5 th cycles.)	/

Tested Item: PIPL MOLDED FIBER PRODUCTS

Note : Testing has been performed as per customer request.



***** END OF REPORT*****

TEST REPORT

Report No. : MAN:HL:1348005637

DATE : 18th July, 2022



PRATISHTHAN INDUSTRIES PRIVATE LIMITED
 G-1/1,1/2, MIDC INDUSTRIAL AREA PAITHAN,
 AURANGABAD- 431107
 INDIA
CONTACT PERSON : ARSHAD AMBEKAR

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION	PIPL MOLDED FIBER PRODUCTS
COLOUR	WHITE
STYLE NO.	90002
ORDER NO.	PO/SER/22-23/0010
ARTICLE NO.	FBCL002
SKU NO.	002
COUNTRY OF ORIGIN	INDIA
END USE	COVERING COFFEE CUPS
SAMPLE RECD ON	30/06/2022
TEST PERFORMING DATE	09/07/2022 TO 18/07/2022

SUMMARY OF TEST RESULTS:

TEST REQUESTED	CONCLUSION
CONTAMINANTS IN PAPER - ACCORDING TO IS 6615 : 1972	PASS

TEST(S) RESULT & METHOD: PLEASE REFER TO NEXT PAGE(S)

Per Pro SGs India Pvt. Ltd.



SANDIP BHUSHAN (Technical Manager)
Authorized Signatory
 Email your Test Report Related Enquiries at Feedback.HLT@sgs.com

TEST REPORT

Report No. : MAN:HL:1348005637

DATE : 18th July, 2022



TEST RESULTS:

CONTAMINANTS IN PAPER – ACCORDING TO IS 6615 : 1972:

Method: IS 6615 : 1972

Test name	Result (mg/kg)	Detection limit (mg/kg)	Permissible limit	
			Paper intended to come into contact with dry food (mg/kg of paper)	Paper intended to come into contact with wet food and food with fatty surface (mg/kg of paper)
Extractable Cadmium (Cd)	ND	0.5	0.5	0.5
Extractable Lead (Pb)	ND	3.0	3.0	3.0
Extractable Mercury (Hg)	ND	0.3	0.3	0.3
Extractable Chromium (VI)	ND	0.1	0.1	0.1
Pentachlorophenol (PCP)*	ND	0.05	0.05	0.05
Polychlorinated biphenyls (PCBS)*	ND	0.5	2.0	2.0
Conclusion	Pass	--	--	--

Tested Item: PIPL MOLDED FIBER PRODUCTS

Note:

- mg/kg= milligram per kilogram.
- ND= Not detected.
- Permissible limit has been taken from IS 6615:1972 test method.
- *= Testing has been subcontracted to SGS Chennai lab.
- Rust all testing has been subcontracted to SGS Gurugram lab.
- Testing has been performed as per the client's request.



***** END OF REPORT*****